



PHYSICAL TESTING REPORT

Spandex Ltd
38 Port Royal Avenue
Lune Industrial Estate
Lancaster
LA1 5QP

FAO: R Newell

REPORT OF TESTS ON: Floor Graphic Laminate

Your Reference: IP 2830-200

CERAM Reference: (09183)-816

Date Reported 13-Jan-2009

Order Number: SPX Lab 001

Date Logged 13-Jan-2009

Date(s) of Test(s): 13-Jan-2009 to 13-Jan-2009

Determination of Slip Resistance

BS 7976-2: 2002 Pendulum Testers - Method of Operation

	Dry (Horizontal)	Dry (Vertical)	Dry (Diagonal)	Wet (Horizontal)	Wet (Vertical)	Wet (Diagonal)
No.						
1	66	64	63	34	34	35
2	65	64	62	34	33	35
3	65	64	62	34	33	35
4	65	64	62	34	34	35
5	64	64	61	33	33	35
Mean	64	64	62	34	33	35

Result:	Unit	1	2	3	4
Ra Value		3.81	3.34	3.47	3.88
Rz Value		14.7	14.0	15.4	17.2

Description of Test Specimen(s): 1 200 X 300mm sheet
Average of 15 Dry Values: 63
Average of 15 Wet Values: 34
Temperature: 18 °C

The energy absorbed by contact with the pre-set distance is read from a physical scale by a pointer that follows the overswing of the pendulum arm. 15 results are averaged to give the final pendulum number which is used to categorise the tile surface.

End of Test Report

S Hall
Authorised Signatory

